
53%" PLAN E R Model 1804 
Model 1805 6%'' PLANER 

Above models  were discontinued in 1976 
P 

ITEM NO. 
NO. PARTNO. USED DESCRIPTION 

ITEM NO. 
NO. PARTNO. USED DESCRIPTION 

2 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 

30 
31 
32 
33 
34 
35 
38 
40 
41 
42 

42A 

682507-4 
664322-8 
687000-3 
91 1131-9 
41 11 62-3 
911821-4 
651 007-5 
91 1 1 01 -8 
941 102-2 
91 121 1-1 
931 102-0 
15631 4-6 
91 1241-2 
222007-8 
225006-9 
343072-5 
91 1206-4 
91 1 156-3 
941052-1 
911211-1 
941 102-2 
41 1161-5 
643650-4 
6431 52-0 
156509-1 

{ 156508-3 
68 1 002- 1 
91 1321-4 
941 151 -9 
281 00 1 -9 
271202-7 
253004-3 
9531 06-2 
21 1066-7 
2 1 305 1 -6 
61 3022-7 
613142-7 
24 101 3-4 

{ 

1 CORDGUARD 
1 CORD WITH PLUG 
1 STRAIN RELIEF 
2 SCREW M4x18 
1 H A N D L E ( L )  
1 SCREW M4x8 
1 SWITCH 
2 SCREW M4x6 
4 FLATWASHER 
4 SCREW M5x12 
3 H E X N U T  
1 BRACKET 
4 SCREW M5x25 
1 V-PULLEY 
1 POLY V-BELT 
1 BELTCOVER 
1 SCREW M5xlO 
3 SCREW M4x30 
3 FLATWASHER 
4 SCREW M5x12 
4 FLATWASHER 
1 H A N D L E ( R )  
2 BRUSHCAP 
2 CARBON BRUSH 
1 
1 

FRAME . 1804 with B r u s h  Holder(64365381 Set 
FRAME ~ 1805 Screw M5x8 (91320601 Scale Plate 

(812073 9). Rivet  0 5 (953106 2 
2 INSULATION WASHER 
1 SCREW M6x 16 
1 FLATWASHER 
1 HOLDER 
1 KNOB 
1 FLATWASHER 
4 RIVET 
1 BALL BEARING 62OOLLB 
1 DUSTSEAL 
1 
1 ARMATURE. 1805 41.42A.43.44 
1 FAN 

ARMATURE. 1804 Includes Item N O  40 

43 
44 
45 
45A 
46 
48 
49 
50 
51 
52 
53 
54 

55 

56 
57 

58 
59 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
91 

21 3102-5 
211106-1 
623022-9 
654020-2 
91 1291-7 
312278-6 
91 1 1 1 6-5 
222006-0 
21 1067-5 
251 609-3 
21 1107-9 
1 61 01 7-9 
161 006-4 
3421 93-0 
3421 65-5 
941051-3 
251 246-3 
345005-6 
345027-6 

{ 
{ 

91 1206-4 
91 1166-0 
284032-7 
312279-4 
91 1206-4 
285009-5 
91 2 1 1 2-6 
341 224-2 
341 223-4 
251814-2 
231 058-0 
341114-9 
91 1 106-8 
421059-8 
421056-4 
253704-5 
31 2293-0 
312277-8 
782209-3 

{ 

1 
{ 

1 DUSTSEAL 
1 BALL BEARING 6201LLB 

1 GARTER SPRING 
2 FIELDSCREW M5x70 
1 D R U M  HOUSING 
4 SCREW M4x12 

1 BALL BEARING 620022 
M6x17 8 HEXBOLT 

1 BALL BEARING 620122 

1 FIELD with Garter Spr ing  (6540202) 

1 V-PULLEY 

1 DRUM-1804 
1 DRUM-1805 
2 ADJUST PLATE - 1804 
2 ADJUST PLATE - 1805 
4 FLATWASHER 
4 SCREW M4x5 
2 D R U M  PLATE - 1804 
2 D R U M  PLATE - 1805 
2 PLANER BLADE, See Catalog 
2 SCREW M5x10 
1 SCREW M4x40 
1 REARCOVER 
1 CHIPCOVER 
2 SCREW M5x10 
1 BEARING COVER 
10 SCREW M4x10 
1 B A S E -  1804 
1 BASE-1805 
1 SCREW M6x18 
1 COMPRESSION SPRING 
1 GUIDEPLATE 
2 SCREW M4x8 
1 RUBBER PACKING - 1804 
1 RUBBER PACKING - 1805 
1 FLATWASHER 
1 FRONT BASE - 1804 
1 FRONT BASE - 1805 
1 SOCKET WRENCH 

@ 09-76 Parts  breakdowns provided by t h e  manufacturer  - Makita Electric Works,  Japan.  


